This .pdf document is bookmarked

POWERMATIC

Operating Instructions and Parts Manual
Air Filtration System

Model PM1200

Powermatic

427 New Sanford Road

LaVergne, Tennessee 37086 Part No. M-1791330
Ph.: 800-274-6848 Revision B 06/2014

www.powermatic.com Copyright © 2014 Powermatic


Tom Gauger
This .pdf document is bookmarked


Parts Breakdown for PM1200 Air Filtration System

12



Parts List for PM1200 Air Filtration System

Index No. Part No. Description Size
T 1791083........ccovvveeee. Outer Filter for PM1200 ...........ccccoiviiiiiiiiiiiii, 12"x247x1"........
2 1791082.........cccevee... Inner Filter for PM1200............uvvvviiiiiiiiiiiiiiiiiinnes 12"x247x1"........
I TUTTT PM1200-03.............. Retaining Plate ..........oooioiiiiiii e
e PM1200-04.............. RIVEL. ..ot NSS 44 ...........
S5 PM1200-05.............. EYe BOIt * ..o MB....ne
Booerrriiieeen TS-1540041............. HEX NUE ... MB....ne
T, TS-1550041............. Flat Washer *...........cccooiiiiiiiiiiiiiiiiie MB....nn
8 TS-1534032............. Phillips Pan Head Machine Screw ...................... MBX8.......uvnnene.
S JUTTRTR PM1200-09.............. Special NUL..........e MB....nne
10, TS-1550041............. Flat Washer...........cccoiiiiiiiiiiiiiiis MB....nnn
1. TS-1551041............. LOCK WASKET ....uvviiiiiiiiiiiiiiiiiiiiiiiiiiiii MB....nn
12, TS-1503031............. Socket Head Cap SCreW..........coeevvveeniieeiiieeninnnnn. M6x12..............
3., PM1200-13.............. DIffUSION FIIEE ....uviiiiiiiiiii s
14............. PM1200-14.............. Filter Guard (re: PM1200-14A) .......uuvuurriiiiiniriiieneenenenneneeneeeeeeeenenees
5. PM1200-15.............. Short Chrome Strip (re: PM1200-14A).......ccouuiiiiiaaiiieiiiiiaeaeeeeeeenns
................. PM1200-14A............Filter Guard Assembly (includes #14 and 15).........ccccccceeiiiieiinenns
16............. PM1200-16.............. CabINEL....coii
................. PM1200-16A............Cabinet Assembly (includes #3, 4, 9 and 16) ..........ccccccceeiieeereenns
17, PM1200-17 .............. Control Switch ASSEMDIY ........cooiiiiiii e,
17-1.......... PM1200-1701 .......... Circuit Board ASSEMDIY ......oooiiiiiiiiiiieee e
17-2.......... TS-1540031............. HEX NUL ..., M5,
17-3.......... PM1200-1703........... Toothed Washer..........ccccccciiiiiii, M5,
17-4.......... PM1200-1704 .......... SWILCN Plate ...
17-5.......... TS-1531012............. Counter SUNK SCIreW...........ccovvviiiiiiiiiiiiiiieee M3X6....ovvennnnne.
17-6.......... PM1200-1706 .......... Control Switch Label...........cccooo
17-7.......... PM1200-1707 .......... Thermos SWItCh..........ccccc 5A
17-8.......... TS-1533042............. Phillips Pan Head Machine Screw ...................... M5X12 .....eennnnnn.
17-9.......... PM1200-1709........... WiING NUL .. P2 .
17-10........ PM1200-1710.......... Strain Relief.........oooo
17-11........ PM1200-1711 .......... Power Cord ... 18AWGxX3C
18, PM1200-18.............. TapPiNg SCrEW .....cccvuvuiiiieiiieiiiiee e M4x6................
19............ PM1200-19.............. Concave Handle.........cccoi
20 PM1200-20.............. RF Transmitter ASSEMDIY .........iiiiiiiiiiii e
20-1.......... PM1200-2001 .......... RF TranSmitter ..o
20-2.......... PM1200-2002 .......... HOIAT
20-3.......... PM1200-2003........... WOOO SCIEW.....uvuviiiiiiiiiiiiiiiiiiieeneebeebieeeeeieeeeeeieees M3x12..............
20 i Battery (local purchase)........ccccceeviveiiiiiiiiinnnnenn. 9Volt................
22 i 6823013.......cceeiins BIACK STIPE ...
23 PM1200-23.............. LoNg Chrome SEP ..ooeiieeiiie e
24. . PM1200-24 .............. Blower ASSEMDBIY .......cooiiii
24-1.......... TS-1503071............. Socket Head Cap SCreW..........coevvvveiiiieeeiieeninnnnn. M6x30..............
24-2.......... TS-1550041............. Flat Washer..........ccccvvviiiiiiiiiiiiiiiiie MB....nn
24-3.......... PM1200-2403 .......... SIBBVE .
24-4.......... PM1200-2404 .......... Rubber Pad ...
24-5.......... TS-1540031............. HEX NUL...ceveeiiiiiiiiiiiiiiiiiiiii M5,
24-6.......... PM1200-2406 .......... MOLOr BraCKet.........ooooeiiiiiiee
24-7.......... PM1200-2407 .......... MOTOT . 1/4HP, 115V
24-8.......... TS-1534032............. Phillips Pan Head Machine Screw ...................... MBX8.......euvnnenn.
24-9.......... PM1200-2409 .......... AT GUIAE PIALE ...ttt
24-10........ PM1200-2410 .......... Fan Blade. ...
24-11........ TS-1504021............. Socket Head Cap SCreW..........coevvvveeniieeeiieeninnnnn. M8x12..............
24-12........ PM1200-2412 .......... Fan HOUSING ..o,
................. PM1200-HD..............Hardware Kit (includes index #5, 6 and 7) ...........cccccuuuuiiiieenrnennn,
................. PM1200-ID ..............L.D. Label (NOt SNOWN)........oooiiiiiiiiiii e
................. LM000210................\Warning Label (Not ShOWN) ...........uiiiiiiiiiii s

Items with an asterisk (*) are included in the PM1200-HD Hardware Kit.

13



Replacement Filters:

Stock No. Description

1791082 .....vvvvviiieeiiiie Inner Filter, PM1200, 12"x24"x1”

1791083 .....oviieiieeeiiiie Disposable Outer Filter, PM1200, 12"x24"x1"

1791084 ..o, Charcoal Diffusion Filter, PM1200 (optional)
1791085.....ccciieiiiiiien, Washable Electrostatic Filter, PM1200, 12"x24"x1" (optional)

Electrical Connections

RED
GREEN T WHITE T
i _:\ 0
1IE ) -/ o %
— A— £ &
m
a A m
4 m
I 0 =]
m BLACK [=]
a A
% (=]
%, = <
ol [ o
£ Z
3 ] Q
0 0 z
- It §
> O
]
=]

MT

3LIHM

I
I
I

A28

3anTg

A010W

]

14



	PM1200 Air Filtration System
	Warranty and Service
	Table of Contents
	Warnings
	Specifications
	Grounding Instructions
	Unpacking
	Assembly
	Installation
	Controls and Features
	Operation
	Changing Filters
	Transmitter Replacement
	Hole Dimensions
	Replacement Parts
	Parts Breakdown for PM1200 Air Filtration System
	Parts List for PM1200 Air Filtration System

	Electrical Connections



